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For any queries or components not listed in these parts drawings,  

Please contact Chapman Machinery directly. 

 

Please confirm parts are suitable for the year of manufacture of your machine. 

For parts lists for earlier machines,  Please contact Chapman Machinery directly. 
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Engine, Rotor & Driveline 

 Machine Model    

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

1 GX200UT2-QX-E5-OH   HONDA GX200 6.5HP ENGINE,  1 1 

 M8-40HB  M8 x 40 Bolt 8.8 4 4 

 M8-000PW  M8 Plain Washer Form A 8 8 

 M8-000NN  M8 Nylon Lock Nut 4 4 

2 PC120-MRA PC150-MRA Main Rotor Assembly 1 1 

3 BBS-600 BBS-750 Individual Brush Section 8 8 

 M8-60HB  M8 x 60 Bolt 8.8 24 24 

 M8-000PW  M8 Plain Washer Form A 48 48 

 M8-000NN  M8 Nylon Lock Nut 24 24 

4 UFCL205  Main Rotor Bearing 2 2 

 M12-40HB  M12 x 40 Bolt 8.8 4 4 

 M12-000PW  M12 Plain Washer Form A 8 8 

 M12-000NN  M12 Nylon Lock Nut 4 4 

5 090-1240  Centrifugal Clutch 1 1 

 M8-20HS  M8 x 20 Setscrew 8.8 1 1 

 M8-000PWG  M8 Plain Washer Form G 1 1 

 Keyway  Steel Key 4 x 4 x 32 1 1 

6 XPA950  Drive Belt 3 3 

7 SPA200-2  Taper Lock Pulley 200mm PCD, 2 Groove 1 1 

8 2517-25  Taper Lock Bush, 25mm Bore 1 1 

9 PC120-DGA  Driveline Guard 1 1 

 M10-20HS  M10 x 20 Setscrew 8.8 3 3 

 M10-000PWG  M10 Plain Washer Form G 3 3 

 M10-000CN  M10 Cage Nut 1 1 

Engine service kit available: 
Part No.: SERVICE KIT PC120 
Comprising:  

• Honda Genuine Engine Oil 

• Honda Genuine Spark Plug 

• Honda Genuine Air Filter 

• Complete Set of Drive Belts 

Replacement Brush Set: 
Part No.: PC120 BRUSH SET OR PC150 BRUSH SET 
Comprising: 

• 8 BRUSHES (To suit either PC120 or PC150) 

• FASTENER KIT 
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    Machine Model  

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

10 6004-2RS  Tensioner Pulley Bearing 2 2 

11 SPA200-80  Tensioner Pulley 1 1 

12 PC120-TPA  Pulley Mounting Bracket 1 1 

 47120  Circlip 1 1 

 M10-20HB  M10 x 20 Bolt 8.8 2 2 

 M10-000PW  M10 Plain Washer Form A 2 2 

13 545413040KR  Battery 1 1 

14 01520001TXN940  Fuse holder 1 1 

 FUSE-20AMAXI  20A Maxi Fuse 1 1 

 15 M8-220JB  Battery Clamp J Bolt 2 2 

 M8-000NN  M8 Nylon Lock Nut 2 2 

 M8-000PW  M8 Plain Washer Form A 2 2 

16 PC120-BCA  Battery Clamping Bracket 1 1 

17 PC120-BFC  Battery Front Cover 1 1 

 F189-50 M10  M10 Screw Hand Wheel 1 1 

 M10-000PW  M10 Plain Washer Form A 1 1 

Engine, Rotor & Driveline (continued…) 

PC120E Electric Motor & Assoc. Parts 

 Machine Model    

REF. PC120E (1.2m wide) Description QTY. PC120E 

1 GXE2.0H EGX Electronic Power Unit 1 

 DP72104Z Battery Unit for EGX 1 

 CV7285Z Battery Fast Charger for EGX 1 

 M8-30HB M8 x 30 Setscrew 8.8 4 

 M8-000PW M8 Plain Washer Form A 8 

 M8-000NN M8 Nylon Lock Nut 4 

2  SPA80-1 Motor Output Pulley 1 

3 1210-3/4 Taper Lock Bush 1 

 Keyway Steel Key 4 x 4 x 32 1 
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PC120E Electric Motor & Assoc. Parts (continued…) 

 Machine Model    

REF. PC120E (1.2m wide) Description QTY. PC120E 

4 PC120-CBA Control Box Housing Assembly 1 

 M8-30HS M8 x 30 Setscrew 8.8 2 

 M8-000PW M8 Plain Washer Form A 2 

 G10 R444-50-400 Rubber Cable Grommet 1 

5 PC120-CBC Control Box Cover 1 

 M8-20HS M8 x 20 Setscrew 8.8 3 

 M8-000PW M8 Plain Washer Form A 3 

 M8-000CN M8 Cage Nut  3 

6 SR-555510 Strap Roller Aluminium 1 

 6200-2RS Strap Roller Bearing Sealed 2 

 M10-100HS M10 x 100 Setscrew 8.8 1 

 M10-000PW M10 Plain Washer  Form A 2 

 M10-000NN M10 Nylon Lock Nut 1 

7 PC120-PMB Pulley Mounting Bracket 1 

 M8-20HS M8 x 20 Setscrew 8.8 2 

 M8-30HS M8 x 30 Setscrew 8.8 2 

 M8-000PW M8 Plain Washer Form A 6 

 M8-000NN M8 Nylon Lock Nut 2 

8 PC120-WBA Winch Bracket Assembly 1 

 M10-90HB M10 x 90Bolt 8.8 2 

 M10-20HS M10 x 20 Setscrew 8.8 2 

 M10-000PW M10 Plain Washer  Form A 6 

 M10-000NN M10 Nylon Lock Nut 2 

9 BHW-1200 Braked Hand Winch 1 

 M10-30CS M10 Cap Head Set Screw  3 

 M10-000PW M10 Plain Washer Form A 3 

 M10-000NN M10 Nylon Lock Nut 3 

10 BHW-STRAP Winch Strap 1 

For Honda Engine or Electronic Power Unit component parts. 
Please contact Chapman directly.  
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Tines, Rubber Strip & Skids 

 Machine Model    

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

1 PC120-SDA  Skid Assembly 2 2 

 M12-30HB  M12 x 30 Bolt 8.8 4 4 

 M12-000PW  M12 Plain Washer Form A 8 8 

 M12-000NN  M12 Nylon Lock Nut 4 4 

2 CPC120-NI CPC150-NI Rubber Strip 1 1 

3 PC120-RSB CFM150-RFS Rubber Strip Fixing Bracket 1 1 

 M8-30CS  M8 x 30 Cap Head Screw 8 10 

 M8-000PW  M8 Plain  Washer 8 10 

4 781943M1N  Tine 10 12 

 M10-30HB  M10 x 30 Bolt 8.8 10 12 

 M10-000PW  M10 Plain Washer Form A 20 24 

 M10-000NN  M10 Nylon Lock Nut 10 12 

5 PC120-TBA PC150-TBA Tine Bar Assembly 2 2 

6 F189-60 M12  M12 Hand Wheel 2 2 

 M12-000PW  M12 Plan Washer 2 2 
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 Machine Model    

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

1 PC120-MFA PC150-MFA Mainframe Assembly 1 1 

2 PC120-ABA PC150-ABA Axle Bar Assembly 1 1 

 M16-50HB  M16 x 50 Bolt 8.8 2 2 

 M16-000PW  M16 Plain Washer Form A 4 4 

 M16-000NN  M16 Nylon Lock Nut 2 2 

3 HAJ-6091  Height Adjustment Jack   

 M12-90HB  M12 x 90 Bolt 8.8 1 1 

 M12-000PW  M12 Plain Washer Form A 2 2 

 M12-000NN  M12 Nylon Lock Nut 1 1 

 M10-80HB  M10 x 80 Bolt 8.8 1 1 

 M10-000PW  M10 Plain Washer Form A 3 3 

4 ADR-200H  Hub Assembly  
Before Feb 2022 4x4” PCD 
After Feb 2022 4x100mm PCD 

2 2 

5 WAT-1978  Wheel & Tyre Assembly 
Before Feb 2022 4x4” PCD 
After Feb 2022 4x100mm PCD 

2 2 

6 DBA-900  Drawbar Assembly 1 1 

 M12-90HB  M12 x 90 Bolt 8.8 2 2 

 M12-000PW  M12 Plain Washer Form A 4 4 

 M12-000NN  M12 Nylon Lock Nut 2 2 

 BTC-5050T  Box Cap for 50 x 50 x 5 SHS 1 1 

7 TL-1902000GP  Drawbar Height Adjuster 1 1 

 DBS-251711  Drawbar Spacer 4 4 

 M16-90HB  M16 x 90 Bolt 8.8 2 2 

 M16-000PW  M16 Plain Washer Form A 4 4 

 M16-000NN  M16 Nylon Lock Nut 2 2 

8 STR1620  Jockey Wheel Inc. Clamp 1 1 

 M10-70HB  M10 x 70 Bolt 8.8 2 2 

 M10-000PW  M10 Plain Washer Form A 4 4 

 M10-000NN  M10 Nylon Lock Nut  2 2 

Mainframe, Axle & Drawbar Wheel Bearings Available Separately: 
For SPP Hubs 
• Part No: BR02 SP 

• 1 Required Per Hub 

For ADR Hub 
• Part No: 6025-2RS 

• 2 Required Per Hub 
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 Machine Model    

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

9 8802429X  50mm Ball Coupling 1 1 

 M12-80HB  M12 x 80 Bolt 8.8 1 1 

 M12-90HB  M12 x 90 Bolt 8.8 1 1 

 M12-000PW  M12 Plain Washer Form A 4 4 

 M12-000NN  M12 Nylon Lock Nut 2 2 

10 SH-003  Swivel Hitch Washer 1 1 

11 SH-002  Swivel Hitch Bush 2 2 

12 SH-ASSY  Swivel Hitch Drawtube 1 1 

14 PC120-DECAL PC150-DECAL Decal Kit Including All Decals 1 1 

Mainframe, Axle & Drawbar (continued…) 

Vented Hopper Assembly 

 Machine Model    

REF. PC120 (1.2m wide) PC150 (1.5m wide) Description QTY. PC120 QTY. PC150 

1 PC120-VHA PC150-VHA Vented Hopper Assembly 1 1 

 M16-50HB  M16 x 50 Bolt 8.8 2 2 

 M16-000PW  M16 Plain Washer Form A 4 4 

 M16-000NN  M16 Nylon Lock Nut 2 2 

 BLA103  Blanking Plug 2 2 

2 J28789   Electronic Actuator Assembly 1 1 

 M12-50HB  M12 x 50 Bolt 8.8 2 2 

 M12-000PW  M12 Plain Washer Form A 4 4 

 M12-000NN  M12 Nylon Lock Nut 2 2 

3 PC120-MESH PC150-MESH Mesh Panel 1 1 

 M8-20HS  M8 x 20 Setscrew 8.8 12 14 

 M8-000PWG  M8 Plain Washer Form G 12 14 

 M8-000CN  M8 Cage Nut 12 14 

4 PC-CA  Control Box Assembly  Complete 1 1 

5 PC-MA  Machine Wiring Harness Complete 1 1 
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Drawbar Assembly for High Hitch Points (Optional) 

 Machine Model   

REF. All Models Description QTY. All Models 

1 HDA-DB Drawbar Beam 1 

2 HDA-PH Pivoting Hitch 1 

 M12-80HB M12 x 80 Bolt 8.8 2 

 M12-000PW M12 Plain Washer Form A 4 

 M12-000NN M12 Nylon Lock Nut 2 

3 PH-505030 Pin Hitch Adaptor 1 

Or    

3 8802429X 50mm Ball Coupling 1 

 M12-80HB M12 x 80 Bolt 8.8 1 

 M12-90HB M12 x 90 Bolt 8.8 1 

 M12-000PW M12 Plain Washer Form A 4 

 M12-000NN M12 Nylon Lock Nut 2 

4 SH-003 Swivel Hitch Washer 1 

5 SH-002 Swivel Hitch Bush 2 

6 SH-ASSY Swivel Hitch Drawtube 1 

7 BTC-5050T Box Cap for 50 x 50 x 5 SHS 2 


